



ISO 9001:2008

CENTRE FOR DEVELOPMENT OF STONE

(An autonomous organisation promoted by Government of Rajasthan and RIIC SP-8, SITAPURA INDUSTRIAL AREA, PHASE (IV) JAIPUR-302 022,INDIA)

Phone : +91-141-5122609, 5122610, Fax: +91-141-512261

Email: info@cdos-india.com, Website : www.cdos-india.co

**STONE TESTING LABORATORY
(R&D CENTRE)**

Test Certificate No. – 10-11/9

SAMPLE DETAILS

- | | | |
|----|---------------------------------------|---|
| 1. | Name and address of the client | Decor Stones
C-66, Janki Vihar,
Vashali Nagar,
Jaipur - 302021 (Rajasthan) |
| 2. | Reference No. | Letter no. SRQPL/10-11/54 dated December 29, 2010 |
| 3. | Rock Type | Sandstone |
| 4. | Commercial Name | Kandla Sandstone |
| 5. | Location of the Sample | Kota- Bundi District, Rajasthan |
| 6. | Nature of the Sample | Machine Cut |
| 7. | Date of receipt of sample | December 29, 2010 |

Chemical Test Report

S.No.	Sample Mark	Content (%)			
		CaO	MgO	SiO ₂	LOI
1.	7/2010-11/SS/11	0.22	0.13	94.80	1.02

Date of issue of report: February 2, 2011

(Handwritten signature)
2/2/11
(R.P. Vijayvergia)
Addl. Director (Geology)

Disclaimer: The laboratory studies are based on the samples provided by Sunrise Quartzite Pvt. Ltd., and CDOS is not responsible for its selection, location, commercial name and any other details. The test results pertain only to the samples supplied by Sunrise Quartzite Pvt. Ltd., and it shall not be generalized for the similar rock type and its location. CDOS in general; assumes no responsibility for any untoward incident, which might occur, nor any liability with respect to any claims, damages or losses which may arise from the use of the results of the present study. The test results can not be used as evidence in any court or legal proceeding.